AW TA TexTILE TESTING

Australian Wonl Tasting Authority Lid - trading as AWTA Textile Testing
ABMN 43006014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
F.Q. Box 240, North Melbaurne, Yictoria 3051
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TEST REPORT

i (el WHIT LIE RTS TEST NUMBEE : 7T-S4H366-CN
T e AGs tag r L s DATE . 05/10/2006
GLERE NSwW 2037

SAMPLE DESCRIPTION Clients Ref: EGE Highline 630 wi'™
Tufted cut pile carpet
Colour: Beige with print
Approx pile height: 3., 9mm

Marerial Specification:

Nominal eomposition: 100% polyamide
Nominal total pile mass: 630g/m2

Nominal backing: woven textile synthetic

ASTSO 9239.1-2003 Reaction to Fire Tests for Floorings
Bart'l Determination of cthe Burning Behaviour
using a Radiant Heat Scurce
Date of sample arcival: L1/0872006
Date tested: 04/10/20086
Regults: CHF [Critical Heat Flux 7/ Critical Radisnt Flux)
1 2 3 Mean
Lengllh 3 - e _ KW /m2
' Width 6.2 £.8 6.2 ffd kW m2
Smoke Value
Length 35 - - - % nL;'!.u
Wideh 45 is 39 3% % min

Chaervatiens: melting, blistering, penetration ¢f flame through tao
substrate.

Hote: Sample was conditioned in ar-::-:}rd’ance with BSEN 132383001 at =

temperature of 23+4/-2deg and Relative Humidity of 50+/-5% for a minimum of
48 nours prior Lo Lesiing

Fach specimen was adnered to a substrate of &mm thick fibre ra.—::.nforcca:l

cement board using anchor Weld CA3 Bremium adhesive and clamged prior to
testing
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OLIENT &  WHITECLIFEE TMPORTS TEST NUMBER @ 10 7=
PO BOX BT8 DATE : 05
GLEBE-NSW 2037

RARTAR—CN
£10/2006

The test results relate to the behaviour of the test specimens of a product
under the particular conditions of the test, they are not intended L0 be the
stle criterion for assessing the potential fire hazard of the preduct in use
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